Ind. e Com. de Mdveis Henn |NSTRUC6ES DE\
Mondai - SC - Brasil MONTAGEM

+55 49 3674.3500
INSTRUCCIONES DE MONTAJE

moveishenn
wnwc_érb]enn,com_br ASSEMBLY INSTRUCTIONS

Cozinha Completa 7 Pecas Cristaleira com Tampo Aurora

¢ CE733-35 - Duna/Cristal

Pesos maximos recomendados com carga distribuida
Peso maximo recomendado con la carga distribuida
Recommended maximum weight with distributed load.

SISTEMA DE MONTAGEM

O sistema de montagem dos
desenho. Ex: 01, 02, 03, 04...

Para solicitacao de Assisténcia Técnica vocé consumidor devera entrar em contato com o Lojista o qual vocé
realizou a compra deste produto e solicitar a assisténcia técnica das pec¢as avariadas. A garantia abrange todas
as pecgas, partes e componentes que eventualmente venham apresentar defeito de fabricacdo no prazo de 03
(trés) meses, contando a partir da entrega do produto ao consumidor, mediante nota fiscal de compra.Se houver
.. qualquer alteragdo na estrutura do produto ou ocorrer defeito por negligéncia do montador/consumidor em

Requisitos para montagem relacéo a instrucio de montagem e manuseio, ndo sera fornecido assisténcia técnica gratuita.

Requisitos para la montaje

Assembly Requirements ADVERTENCIA

, use una franela seca o humeda, y no u

Para limpieza de su

producto.
ASISTENCIA TECNICA

Para solicitar Asistencia Técnica, el consumidor debe comunicarse con el Comercio que usted

realizé la compra de este producto y solicita asistencia técnica para las partes dafiadas. La garantia cubre todas

las partes, piezas y componentes que eventualmente puedan presentar defecto de fabricacién en el plazo de
03 (tres) meses, contados a partir de la entrega del producto al consumidor, mediante factura de compra. Si se

produce algiin cambio en la estructura del producto o se produce un defecto por negligencia del montador/con-
sumidor en relacién con las instrucciones de montaje y manipulacion, no se prestara asistencia técnica gratuita.

The products’ assembly system works according to the increasing order of the indicated numbers. For example:

e ASSEMBLY SYSTEM
03, 04 ... to the end of the assembly.

TECHNICAL ASSISTANCE

To request Technical Assistance, the consumer must contact the retailer from whom you purchased this product

and request technical assistance for the damaged parts. The warranty covers all parts, parts and components that
may eventually present a manufacturing defect within a period of 03 (three) months, counting from the delivery of

\ the product to the consumer, by means of a purchase invoice. If there is any change in the structure of the product
Imagens meramente ilustrativas |°" defect occurs due to negligence of the assembler/consumer in relation to the assembly and handling instruc-

. . . tion, free technical assistance will not be provided.
Imagenes meramente ilustrativas
Images for illustration only

-~




ITM/C59- "\

Q

%,

\

Utilizar o saché de cola (Q)
em todas as cavilhas (F)
do produto.

Con el pegamento sobre (Q)
en todos los pernos (F)
producto.

Use the glue sachet (Q) on all
the pegs (F) of the product.

("~
.




/ Regulagem do pistdo sempre o mais Ajuste de piston siempre en la medida ITM/C59- \
distante possivel da dobradica. de lo posible, la bisagra.

( Adjust the piston as far as possible from the hinge. )

(Regulagem do parafuso da\
dobradi¢ca no maximo para
dentro, afastando a porta
do tampo, isso apenas nas
duas extremidades da porta.
Ja na dobradi¢a central da
= porta o parafuso devera
ficar na regulagem normal

L (no meio).

Ajuste del tornillo de la
bisagra en el maximo hacia
dentro, alejando la puerta
de la tapa, sélo en los dos

extremos de la puerta. En la
bisagra central de la puerta,
el tornillo debera quedar en
la regulacién normal (en el
( Video: Instale y ajuste las bisagras ) centro).

(. J
( Video: Install and adjust hinges ) , ~

Adjusting the hinge bolt to
maximum inside, pushing
the door off the top, this
only at both ends of the

door. In the central hinge of

the door the bolt should be
in the normal setting (in the
middle).

(S J

(Vl’deo: Instalar e regular Dobradicas )

07 E

( Video: Dicas para instalar o Kit Pistdo a Gas )

Video: Consejos para instalar el kit de pistén
de gas

( Video: Tips for installing the Gas Piston Kit )

740
[=]




(Lista de Pecas | Lista de piezas | List of parts

ITM/C59- Rev.OO?\

Parafuso 5,0x50mm FLA.
Tornillo 5,0x50mm FLA.
Screw 5,0x50mm FLA.

[

Parafuso 3,5x40mm CHT.
Tornillo 3,5x40mm CHT.
Screw 3,5x40mm CHT.

(oo

Parafuso 3,5x12mm FLA.
Tornillo 3,5x12mm FLA.

[

Parafuso 3,5x12mm CHT.
Tornillo 3,5x12mm CHT.
Screw 3,5x12mm CHT.

=1

Parafuso Unido 15mm
Tornillo Unién 15mm
Union Screw 15mm

Caixa Qtd Descricdo | Medidas (mm) |
Item Caja Ctd Descripcion | Dimensions (mm) |
Box Qty Description Size (measurements) (mm)
01 1/1 o1 Base | Base | Base 1200x310x15
02 1/1 o1 Lateral esquerda | Lateral izquierda | Left side 645x295x15
03 1/1 o1 Lateral direita | Lateral derecha | Right side 645x295x15
04 11 01 Divisdria | Tabique | Partition 293x183x15
05 ” o1 Base Porta Basculante' | Base Puerta Basculante | 1168x295x15
Basculating Door Base
06 11 o1 Prateleira | Estante | Shelf 1168x250x15
07 1/1 o1 Tampo | Tapa | Top 1200x310x15
[o]:} 1/1 o1 Fundo | Fondo | Bottom 1192x466x3
09 11 o1 Fundo Estreito | Fondo Estrecho | Narrow Bottom 1192x202x3
P i Refl P istal refl
10 ” o1 orta de Vidro Reflecta | Puerta de cristal reflectante | 1195x458x20
Reflecta Glass Door
Ferragens | Herrajes | Hardware
A 03B 14x|C 12x|D 02:E 06x

Cavilha 8x25mm
Cinta 8x25mm
Dowel 8x25mm

204G

54x

| e—

Prego 10x10mm
Clavo 10x10mm

Screw 3,5x12mm FLA.
H O'x

Ty

Perfil Puxador 2015 - 150mm
Perfil de Tirador 2015 - 1I50mm
Profile Handle 2015 - 150mm

| 10x|J

Fixador de fundos
Fijador de fondos
Bottom fixer

P 5
P — i
Kit Pistdo a Gas 60
Kit Pistén a Gas 60

60N Gas Piston Kit

02x

N
N

&

Dobradi¢a metal 35mm Alta
Bisagras metalicas 35mm Alta
Metal hinge 35mm High

S —

Protecdo para cantoneira
Angulo de proteccién
Protection angle

034L

03:Q

Nail 10x10mm
S

Cx

Cal¢o metal Super Alto 8mm
Calzado metadlico Super Alto 8mm

Super 8mm metal chock

03x|M

<>
O
>
%@
Batente PVC para Porta

Parada de PVC para Puerta
PVC Door Stop

03N

e

Bucha plastica 8mm
Bucha de plastico 8mm
8mm plastic bushing

Saché de cola
Bolsa de pegamento
Glue bag

0xR

O

|IAdesivo tapa parafuso 10mmj
Adhesivo tapén de tornillo 10mm

14x[S

Bolt cover adhesive 10mm

03O

A
0
|

Suporte de fixagdo
Soporte de fijacién

Mounting bracket

03x

044

= E—

Parafuso Unido 30mm
Tornillo Unién 30mm

Union Screw 30mm

D

Giz de corregdo

Tiza de correccién
Chalk of correction

02x

O1x

HENN

Etiqueta resinada Henn
Etiqueta resinada Henn

Henn resin label

( O parafus

o

L Henn.

o (S) deve ser

usada)
somente quando este modulo for
acoplado a outro médulo componivel

J

Para fixar o moével na parede usar o suporte de fixacdo (O), o parafuso
5,5x12mm FLA (C), a Bucha 8mm (N) e o parafuso 5,0x50mm FLA (A). )

L otro mdédu

e A
8 El tornillo (S) se debe utilizar sélo
cuando el médulo estd conectado a

lo componible Henn.

J

Para conectar el mévil a la pared con el soporte (O), tornillo 3,5 x12mm
FLA (C), el casquillo de 8 mm (N) y el 5,0 xX50mm tornillo FLA (A).

-

when this

;_,3 The screw (S) should be used only\

module is attached

another Henn modular module.

to

‘(
N\

To fix the furniture to the wall use the fixing bracket (O), the 3.5x12mm
fLA (C) screw, the 8mm bushing (N) and the 5.0xX50mm FLA screw (A).)

fgl

J




Ind. e Com. de Mdveis Henn |NSTRUC(~)ES DE N

Mondai - SC - Brasil
MONTAGEM
M +55 49 3674.3500

© B @moveishenn INSTRUCCIONES DE MONTAJE
www.henn.com.br ASSEMBLY INSTRUCTIONS

Ba

Pia Contador 02 Cajones 03 Puertas Connect | Balcony Pia 02 Drawers 03 Doors Connect

Icao Pia 02 Gavetas 03 Portas Connect

C66-35 Duna/Cristal | C66-42 Fendi

Requisitos para montagem
Requisitos para la montaje
Assembly Requirements

Z

Imagens meramente ilustrativas, ndo
acompanha o produto.

Imagenes ilustrativas, no incluidas
con el producto.

lllustrative images, not included with

Kthe product.

Pesos maximos recomendados com carga distribuida
Peso maximo recomendado con la carga distribuida
Recommended maximum weights with evenly distributed.

Para limpeza de seu movel, use uma flanela seca ou umedecida, e ndo utilize produtos quimicos que possam danificar seu produto.

SISTEMA DE MONTAGEM
O sistema de montagem dos produtos, funciona de acordo com a ordem crescente dos nimeros indicados no desenho. Ex: 01, 02,
03, 04... até a conclusdo da montagem.

ASSISTENCIA TECNICA
Para solicitacdo de Assisténcia Técnica vocé consumidor devera entrar em contato com o Lojista o qual vocé
realizou a compra deste produto e solicitar a assisténcia técnica das pecas avariadas. A garantia abrange todas as pecas, partes
e componentes que eventualmente venham apresentar defeito de fabricacdo no prazo de 03 (trés) meses, contando a partir da
entrega do produto ao consumidor, mediante nota fiscal de compra. Se houver qualquer alteragdo na estrutura do produto ou
ocorrer defeito por negligéncia do montador/consumidor em relacdo a instrucdo de montagem e manuseio, ndo sera fornecido
assisténcia técnica gratuita.

ADVERTENCIA
Para limpieza de su movil, use una franela seca o humeda, y no utilice productos quimicos que puedan danar su producto.

SISTEMA DE MONTAJE
El sistema de montaje de los productos funciona de acuerdo con el orden creciente de los numeros indicados en el dibujo. Ej.: 01,
02, 03, 04... hasta la conclusién del montaje.

ASISTENCIA TECNICA
Para solicitar Asistencia Técnica, el consumidor debe comunicarse con el Comercio que usted

realizé la compra de este producto y solicita asistencia técnica para las partes dafiadas. La garantia cubre todas las partes, piezas
y componentes que eventualmente puedan presentar defecto de fabricacion en el plazo de 03 (tres) meses, contados a partir de
la entrega del producto al consumidor, mediante factura de compra. Si se produce algin cambio en la estructura del producto o se
produce un defecto por negligencia del montador/consumidor en relacién con las instrucciones de montaje y manipulacién, no se
prestara asistencia técnica gratuita.

{To clean your furniture, use a dry or wet cloth, and do not use che Is that may damage your product.

The products’ assembly system works accor
the end of the assembly.

TECHNICAL ASSISTANCE
To request Technical Assistance, the consumer must contact the retailer from whom you purchased this product and request
technical assistance for the damaged parts. The warranty covers all parts, parts and components that may eventually present a
manufacturing defect within a period of 03 (three) months, counting from the delivery of the product to the consumer, by means 1
of a purchase invoice. If there is any change in the structure of the product or defect occurs due to negligence of the assembler/
consumer in relation to the assembly and handling instruction, free technical assistance will not be provided. j




@

ITM/C66- \

f

Utilizar o saché de cola (W) em todas

~

as cavilhas (J) do produto.
wW \ J
4 N\
% Con el pegamento sobre (W) en to-
J dos los pernos (J) producto.
T 8 /
Use the glue sachet (W) on all the
e pegs (J) of the product.

p

A pilastra da porta (08)

deve estar alinhada com
a divisao (03).

A

4 N\

El pilar de la puerta (08)

debe estar alineada con
la divisiéon (03).

o J

e N\

The door pillar (08) must
be aligned with the parti-
tion (03).

A J

N




( P N ITM/C66- \
Esse tampo é opcional e é vendido separadamente (C905-33).

o J
' N\
Esta vez es opcional y se vende por separado (C905-33).

o J
4 N\
This top is optional and is sold separately (C905-33).

A J

C
C
C
C

4 N

Caso o mével seja montado
com a op¢ao do tampo, fixar
o0 mesmo com 06
cantoneiras (O) e os
parafusos 3,5x14mm (G).

Si se monta el auricular
con la opcion de la cubierta,
fijarlo con Los angulos 06
(O) y 3,5 x14mm tornillos
(G).

If the furniture is to be
installed with the top cover
option, fix it with 06
(O) and 3.5x14mm screws
(G).

\u




Y




Fixacao do calco 5mm (P).

J

N

ITM/C66-

N

Fixacao da corredica
telescopica (S).

A\

Fijacion Slide
telescoépico (S).

J

J

Fixing of the telescopic
slide (S).

|

Montaje de la placa de 5mm (P).

Shim fixation 5mm (P).

C

Video: Dicas para fixar a Corredica

D

C Video: Consejos para arreglar la diapositiva )

C

Video: Tips for Fixing the Slide

D

[ ==

n} 1
| o oI o ] o
{0 7 o

o Q o [lo o o

= -1

Para a desmontagem
da corredica siga a
instrugdo ao lado.

Para el desmontaje
seguimiento de diapositivas
la instruccion siguiente a.

S Owrds

( SX0)

L 1] -

( — O

[ o 0ot

L] -

0o

0 =—"—>0 o Qo

= 977 -
4L

9o
10 o o o [lo o
40

o o O o

|

|

Fixar as corredicas nessas furagcdes

Fijar las diapositivas de estos agujeros

5

/




(Vl’deo: Instalar e regular Dobradigas )

D)
2

[

g

ITM/C66- \

[ Fixacdao da dobradica (Q). ] [Encaixe da dobradi¢ca (@) com o cal¢co (P).J

( Video: Instale y ajuste las bisagras )

( Video: Install and adjust hinges )

[La fijacion de la bisagra (Q).

) |

Fije la bisagra (Q) con cuia (P). j

( Somente para (C66-139) )

(

Solo para (C66-139)

C

Only for (C66-139)

(o

AD

AE

Hinge fixing (Q).

) (

Hinge fitting (Q) with shim (P). ]




Ha_|

(_ somente para (C66-139) )

Solo para (C66-139) )

only for (C66-139) )

AD

AE

ITM/C66- \

A\

A corredica (S) devera ser alinhada com
a parte de baixo do lado de gaveta (14).

J

s

v H L

La carcasa (S) sera alineada con la parte

~

de por el lado del cajon (14).

J

Vs

The slide (S) should be aligned with the

~

underside of the drawer side (14).

Deixar 3mm de distancia
da frente de gaveta.

Deje una separaciéon de
3mm del frente del cajon.

Leave 3mm away from
the front of the drawer.

\\1




fLista de Pecas | Lista de piezas | List of parts

ITM/C66- Rev.OOQ\

Caixa Qtd Descrigéo | Medidas (mm) |

Caja Ctd Descripcion | Dimensions (mm) |

Box Qty Description Size (measurements) (mm)
01 11 01 Base | Base | Base 1200x490x15
02 11 01 Lateral esquerda | Lateral izquierda | Left side 660x490x15
03 11 01 Divisdo | Division | Division 600x490x15
04 11 01 Prateleira | Estante | Shelf 783x400x15
05 11 01 Travessa frontal | Travesafio frontal | Front crossbar 1168x60x15
06 11 01 Travessa traseira | Travesafo trasero | Rear bumper 1168x60x15
o7 1/1 01 Lateral direita | Lateral derecha | Right side 660x490x15
08 1/1 o1 Pilastra da Porta | Pilastra Puerta | Pilaster door 599x60x15
09 11 01 Fundo menor | Fondo menor | Minor fund 683x389x3
10 11 02 Fundo | Fondo | Bottom 802x341x3
n 11 02 Porta | Puerta | Door 625x396x15
1 11 02 Porta | Puerta | Door (Somente para C66-139) 629x396x15
12 1/1 01 Porta menor | Puerta menor | Smaller door 396x290x15
12 11 01 Porta menor | Puerta menor | Smaller door (Somnete para C66-139) 396x294x15
13 11 02 Frente de gaveta | Frente de cajon | Front of drawer 396x136x15
13 11 02 Frente de gaveta | Frente de cajén | Front of drawe (Somnete pra C66-139) 396x140x15
14 1/1 04 Lado de Gaveta menor | Lado del cajéon menor | Smallest Drawer Side 400x90x15
15 1/1 02 Fundo de gaveta | Fondo de cajén | Bottom of drawer 411x326x3
16 1N 02 Ripa de tras | Malla detras | Rear lath 345x90x15

Ferragens | Herrajes | Hardware

Parafuso 7,0x40mm CHT.
Tornillo 7,0x40mm CHT.
Screw 7,0x40mm CHT.

05«|B

Parafuso 5,0x50mm FLA.
Tornillo 5,0x50mm FLA.
Screw 5,0x50mm FLA.

C 04x

R

Parafuso 4,5x50mm CHT.
Tornillo 4,5x50mm CHT.
Screw 4,5x50mm CHT.

D 02x

%

Parafuso 4,0x25mm CHT.
Tornillo 4,0x25mm CHT.
Screw 4,0x25mm CHT.

Parafuso 3,5x40mm CHT.
Tornillo 3,5x40mm CHT.
Screw 3,5x40mm CHT.

F -
S o
\\: Qy

Divisor talheres 398x313mm

Divisor cubiertos 398x313mm
Cutlery divider 398x313mm

s

Parafuso 3,5x14mm FLA.
Tornillo 3,5x14mm FLA.

42x/H

[

Parafuso 3,5x12mm CHT.
Tornillo 3,5x12mm CHT.

57x|l

D

Giz de correcao
Tiza de correcciéon

02«J

|

Cavilha 8x25mm
Cinta 8x25mm

32,K

HENN

Etiqueta resinada Henn
Etiqueta resinada Henn

oL

39«

Prego 10x10mm
Clavo 10x10mm

Fixador de fundos
Fijador de fondos
Bottom fixer

Pé 145mm x 42mm
Pie 145mm x 42mm
Foot 145mm x 42mm

O
Cantoneira plastica
Cantonera plastica

Plastic angle brackets

Cal¢o metal médio Omm
Calzado metalico medio Omm
Metal shim Omm

Screw 3,5x14mm FLA. Screw 3,5x12mm CHT. Chalk of correction Dowel 8x25mm Henn resin label Nail T0x1O0mm
12x|N T 05:|O .@ 12x|P = 06x|Q 06xR 05x
E <% :
o R
> A

Dobradi¢a metal Baixa 35mm
Bisagra metaélica Baja 35mm
Metal hinge Low 35mm

Puxador MOV 396mm
Tirador MOV 396mm

Corredicga telescopica
Diapositivas telescépicas
Telescopic slides

Porta detergente 256x91mm
Puerta detergente 256x91mm
Detergent door 256x91mm

onx|U

s

Bucha plastica 8mm
Bucha de plastico 8mm
8mm plastic bushing

02«|V

Batente PVC para Porta
Parada de PVC para Puerta

094W

02x

Saché de cola
Bolsa de pegamento

MOV 396mm Handle
X 05«

Adesivo tapa parafuso 177mm
'Adhesivo tapén de tornillo 177mm|
Bolt cover adhesive 17mm

Suporte de fixacao
Soporte de fijacion
Mounting bracket

02«|Z

02x

S —

Protecéo para cantoneira
Angulo de proteccién
Protection angle

AA Q 26x

IAdesivo tapa parafuso 10mm|
Adhesivo tapén de tornillo 10mm

Bolt cover adhesive 10mm

PVC Door Stop
04x

AB

|

Parafuso 3,0x30mm CHT.
Tornillo 3,0x30mm CHT.

Screw 3,0x30mm CHT.

Glue bag
AC

= m—

Parafuso Unido 30mm
Tornillo Unién 30mm
Union Screw 30mm

06JAD

05«
Puxador MOV4083 - 392mm

Tirador MOV4083 - 392mm
MOV4083 - 392mm Handle

AE ﬁ O«

Kit Ponteira Plastica MOV4083
Kit de punta de plastico MOV4083
Plastic Tip Kit MOV4083

-_

( Somente para (C66-139) )

(_ solo para (C66-139)

C

Only for (C66-139)

)
D

Henn.

O parafuso (AC) deve ser usada)
somente quando este mdédulo for
acoplado a outro médulo componivel

(

RECOMENDACAO

)

J

Para fixar o moével na parede usar o suporte de fixagcdo (Y), o parafuso
3,5x14mm FLA (G), a Bucha 8mm (U) e o parafuso 5,0x50mm FLA (B).
. J

El tornillo (AC) se debe utilizar sélo)
cuando el médulo esta conectado a
otro médulo componible Henn.

¢

RECOMENDACION

)

J

Para conectar el movil a la pared con el soporte (Y), tornillo 3,5 x14mm
\FLA (G), el casquillo de 8 mm (U) y el 5,0 xX50mm tornillo FLA (B).

J

N
The screw (AC) should be used only
when this module
another Henn modular module.

is attached to

(

RECOMMENDATION

)

J

To fix the furniture to the wall use the mounting bracket (Y), the 3.5x14mm
FLA (G) screw, the 8mm bushing (U) and the 5.0x50mm FLA screw (B).
\_ J

J




7/~ ITM/C71- Rev.008
Ind. e Com. de Mdéveis Henn
Mondai - SC - Brasil

M +55 49 3674.3500

Kl @moveishenn
www.henn.com.br

INSTRUCOES DE
MONTAGEM

INSTRUCCIONES DE MONTAJE
ASSEMBLY INSTRUCTIONS

Cristaleira 4 Portas 715mm Connect | Gabinete 4 Puertas 715mm Connect | Cabinet 4 Doors 715mm Connect

Referéncia/Cor

¢ C71-35 - Duna/Cristal
c C71-42 - Fendi

c C71-139 - Off White

Requisitos para montagem
Requisitos para la montaje
Assembly Requirements

¥
S
S

&

©

e

Imagens meramente ilustrativas,
ndo acompanha o produto.
Imagenes ilustrativas, no incluidas
con el producto.

Illustrative images, not included
with the product.

Pesos maximos recomendados com carga distribuida
Peso maximo recomendado con la carga distribuida

SISTEMA DE MON
em dos produtos,

TAGEM

. funciona de

crescente dos numeros indicados no desenho. Ex: 01, 02, 03, 04.. até a
do da

com o Lojista

Se houver qualquer alteracdo na estruf
ivencia do €

© qual vocé

realizou a compra deste produto e solicitar a assisténcia técnica das pegas avaria-

das. A garantia abrange todas as pegas, partes e componentes que eventualmente

venham apresentar defeito de fabricaco no prazo de 03 (trés) meses, contando

a partir da entrega do produto ao consumidor, mediante nota fiscal de compra.

tura do produto ou ocorrer defeito por
de

ASSISTENCIA TECNICA
enci;

ia Técnica voce consumidor devel

io, ndo sera

ia técnica

em relago a i

e

gratuita.

ADVERTENCIA

que puedan dafiar su

Para limpieza de su movil, use una franela seca o humeda, y no utilice

s

SISTEMA DE MONTAJE
El sistema de montaje de los productos funciona de acuerdo con el orden
creciente de los nimeros indicados en el dibujo. Ej.: 01, 02, 03, 04... hasta la
conclusién del montaje.

Para solicitar

defecto por

ASISTENCI,
Asistencia Tecnica, el consul

A
mi

del

TECNI
dor debe comunicarse con el Comercio
que usted realizé la compra de este producto y solicita asistencia técnica para las
partes dafiadas. La garantia cubre todas las partes, piezas y componentes que even-
tualmente puedan presentar defecto de fabricacién en el plazo de O3 (tres) meses,
contados a partir de la entrega del producto al consumidor, mediante factura de
compra. Si se produce algin cambio en la estructura del producto o se produce un

de montaje y

[N

en relacién con las instrucciones

no se prestara

ia técnica gratuita.

To clean your furniture, use a dry or wet cloth, and do not use chemicals that may
damage your product.

ASSEMBLY SYSTEM

may

The pi ts’

system works

to the i order of the

indicated numbers. For example: 01, 02, 03, 04 ... to the end of the assembly.

TECHNICAL ASSISTANCE

present a ing defect

To request Technical Assistance, the consumer must contact the retailer from
whom you purchased this product and request technical assistance for the
damaged parts. The warranty covers all parts, parts and components that

within a period of 03 (three)

months, counting from the delivery of the product to the consumer, by means
of a purchase invoice. If there is any change in the structure of the product

Recommended maximum weight with distributed load.

Lista de Pecas | Lista de piezas | List of parts

Descricdo |

Descripcién |
Description

Medidas (mm) |
Dimensions (mm) |

Size (measurements) (mm)

or defect occurs due to i of the in relation to
the and handling i , free will not be
provided.

Ferragens | Herrajes | Hardware

A 04B oC 04

Parafuso 5,0x50mm FLA.
Tornillo 5,0xX50mm FLA.

Screw 5,0x50mm FLA.

I

Parafuso Unido 30mm
Tornillo Unién 30mm
Union Screw 30mm

E
HENN

Etiqueta resinada Henn
Etiqueta resinada Henn

o1F

44

¥

Parafuso 3,5x12mm FLA.
Tornillo 3,5x12mm FLA.
Screw 3,5x12mm FLA.

Henn resin label

Cavilha 8x25mm

Cinta 8x25mm
Dowel 8x25mm

3241

O1x

|

Saché de cola
Bolsa de pegamento
Glue bag

K x
30

2
Fixador de fundos
Fijador de fondos
Bottom fixer

L Olx

J

Protecé&o para cantoneira
Angulo de proteccién
Protection angle

<>
QD>
<O
<>

|IAdesivo tapa parafuso 10mm|
Adhesivo tapén de tornillo 10mm
Bolt cover adhesive 10mm

Adesivo tapa parafuso 177mm|
[Adhesivo tapén de tornillo 177mm|
Bolt cover adhesive 17mm

Pé 145mm x 42mm
Pie 145mm x 42mm
Foot 145mm x 42mm

Batente PVC para Porta
Parada de PVC para Puerta
PVC Door Stop

Suporte de fixagdo
Soporte de fijacion
Mounting bracket

Parafuso 7,0x40mm CHT.
o1 2/2 o1 Base | Base | Base 715x490x15 Tomillo 7,0x40mm CHT.
R i R Screw 7,0x40mm CHT.
02 1/2 01 Lateral esquerda | Lateral izquierda | Left side 2030x490x15 225
03 1/2 o1 Lateral direita | Lateral derecha | Right side 2030x490x15 W
04 2/2 o1 Prateleira Inferior | Estante Inferior | Bottom Shelf 683x400x15 Parafuso 3,5x40mm CHT.
Tornillo 3,5x40mm CHT.
05 | 2/2 | oa Prateleira | Estante | Shelf 683x490x15 Screw 3.5x40mm CHT -
06 2/2 o1 Travessa frontal | Travesafio frontal | Front crossbar 683x60x15 m
o7 1/2 o1 Tampo | Tapa | Top 715x505x15 Parafuso 3,5x12mm CHT.
Tornillo 3,5x12mm CHT.
08 | 2/2 | o1 Fundo Superior | Fondo superior | Superior background 707x306x3 Screw 3,5x12mm CH;.Z
x
09 1/2 04 Fundo Inferior | Fondo Inferior | Bottom background 707x341x3 ﬂ:|>
10 2/2 o1 Fundo | Fondo | Bottom 707x376x3 Prego 10x10mm
| | Clavo 10x10mm
Porta de Vidro Reflecta | Cristal de la puerta Reflecta | Reflecta Nail 10x10mm
n 1/2 02 Glass Door 1367x350x20 M =y 10x|N
S
12 1/2 | 02 Porta | Puerta | Door 625x354x15 @g.
122 | 12 | 02 Porta | Puerta | Door (Somente para C71-139) 629x354x15 o e At S
Metal chock High 3mm
S 18T 04U 04V 08 W ox|P O1x

Bucha plastica 8mm
Bucha de plastico 8mm
8mm plastic bushing

Dobradi¢ca metal 35mm Baixa
Bisagra metalica 35mm Baja

10+|O

02x

=

Giz de correcdo
Tiza de correcciéon
Chalk of correction

Metal hinge 35mm Low
Q . 02x

Perfil puxador 2015 150mm
Perfil bastidor 2015 150mm

Profile Handle 2015 150mm

R 02x

\

Puxador MOV 354mm
Tirador MOV 354mm
MOV 354mm Handle

— O1x Y 02x

X}E_‘\%::

Conector de Montagem | pyxador MOV4083 - 350mm
Conector de montaje Tirador MOV4083 - 350mm
Mounting Connector MOV4083 - 350mm Handle

z ﬁj O1x

Kit Ponteira Plastica MOV4083
Kit de punta de plastico MOV4083
Plastic Tip Kit MOV4083

-

O parafuso (C) deve ser usadaﬁ(

RECOMENDACAO

~
v

somente quando este moddulo for
acoplado a outro médulo componivel
Henn. )

Para fixar o mével na parede usar o suporte de fixacdo (W), o parafuso
3,5x12mm FLA (F), a Bucha 8mm (P) e o parafuso 5,0x50mm FLA (B).
.

aYa
El tornillo (C) se debe utilizar sélo|

RECOMENDACION

~
v

cuando el mdédulo esta conectado a
otro médulo componible Henn.

Para conectar el mévil a la pared con el soporte (W), tornillo 3,5 x12mm
FLA (F), el casquillo de 8 mm (P) y el 5,0 x50mm tornillo FLA (B).

J L Y
The screw (C) should be used onIQ [ RECOMMENDATION ]

when this module is attached to
another Henn modular module.

J

To fix the furniture to the wall use the fixing bracket (W), the 3.5x12mm
FLA (F) screw, the 8mm bushing (P) and the 5.0x50mm FLA screw (B).
\_ Y,




H

)

\

&

e 0
Utilizar o saché de cola (I)
em todas as cavilhas (H) do

produto. )

e 0
Con el pegamento sobre
(1) en todos los pernos (H)

producto. )

&
~

L

Use the glue sachet (I) on all
the pegs (H) of the product.

~

)

Conector de Montagem fixado Internamente

Conector de montaje fijado internamente

Y Yo

Mounting Connector fixed internally

ITM/C71- "\

/N

(_somente para (c71-139) )

( solopara(c71-139) )

( onlyforc71z) )

(Vl’deo: Instalar e regular Dobradicas)

( Video: Instale y ajuste las bisagras )

( Video: Install and adjust hinges )




Ind. e Com. de Méveis Henn INSTRUCOES DE )
Mondai - SC - Brasil
MONTAGEM
+55 49 3674.3500
INSTRUCCIONES DE MONTAJE

© moveishenn
swnw.@l?\enn.com.br ASSEMBLY INSTRUCTIONS

Aéreo 01 Porta Basculante 600mm Connect |
Aéreo 01 Puerta Basculante 600mm Connect |
01 air port Tipper 600mm Connect

[ ] C77-35 - Duna/Cristal
[] C77-42 - Fendi
[ ] C77-139 - Off White

Pesos maximos recomendados com carga distribuida
Peso maximo recomendado con la carga distribuida
Recommended maximum weight with distributed load.

Requisitos para montagem

ieqlJISll:IOSRpara_la monttaje Para limpeza de seu mével, use uma flanela seca ou umedecida, e ndo utilize
ssembly Requirements produtos quimicos que possam danificar seu produto.

SISTEMA DE MONTAGEM
O sistema de montagem dos produtos, funciona de acordo com a ordem|
crescente dos numeros indicados no desenho. Ex: 01, 02, 03, 04... até a

% conclusdao da montagem.
ADVERTENCIA

Para limpieza de su movil, use una franela seca o humeda, y no utilice
productos quimicos que puedan dafiar su producto.

SISTEMA DE MONTAJE
El sistema de montaje de los productos funciona de acuerdo con el orden

creciente de los nimeros indicados en el dibujo. Ej.: 01, 02, 03, 04... hasta la
e conclusiéon del montaje.

To clean your furniture, use a dry or wet cloth, and do not use chemicals that
may damage your product.

\ ASSEMBLY SYSTEM

Imagens meramente ilustrativas The products’ assembly system works according to the increasing order of the
Imagenes meramente ilustrativas indicated numbers. For example: 01, 02, 03, 04 ... to the end of the assembly.
Images for illustration only




ITM/C77- "\

\

p
Utilizar o saché de cola (O)
em todas as cavilhas (F)
do produto.

N\

J

o

p

Con el pegamento sobre (O)
en todos los pernos (F)

producto.
o

N

J

Ve

Use the glue sachet (O) on al
the pegs (F) of the product.

A

~

J

(o

e .




ITM/C77- "\

(Video: Instalar e regular Dobradicas )

( Video: Instale y ajuste las bisagras )

( Video: Install and adjust hinges )

( Somente para (C77-139) )

( solopara(c77-139) )

( onlyfor(c77139) )

—
—
r
S T
. EEF,
C ( Video: Dicas para instalar o Kit Pistdo a Gas )
g Video: Consejos para instalar el kit de pistén
K B de gas
( Video: Tips for installing the Gas Piston Kit )
ﬂ
J
E E




Gsta de Pecas | Lista de piezas | List of parts

ITM/C77- Rev.OOS\

Medidas (mm) |

Descricéo | Di 2
Descripcién | SUREHSIONS (mm) |
- Size (measurements)
Description
(mm)
o1 11 o1 Base | Base | Base 600x310x15
02 1/1 02 | Lateral Direita Esquerda | Lateral Derecha Izquierda | Right Side Left 307x295x15
03 11 01 Tampo | Tapa | Top 600x310x15
04 1/1 01 Fundo | Fondo | Bottom 592x331x3
05 1/1 01 Porta Basculante | Puerta Basculante | Basculating Door 595x274x15
Porta Basculante | Puerta Basculante | Basculating Door
05 n o1 (Somente para C77-139) 595x728x15
Ferragens | Herrajes | Hardware
A 02x C 08D &S 02JE 04y
(o> ol
S

Parafuso 5,0x50mm FLA.
Tornillo 5,0x50mm FLA.
Screw 5,0x50mm FLA.

Parafuso 3,5x40mm CHT.
Tornillo 3,5x40mm CHT.
Screw 3,5x40mm CHT.

Parafuso 3,5x14mm FLA.
Tornillo 3,5x14mm FLA.
Screw 3,5x14mm FLA.

Batente PVC para Porta
Parada de PVC para Puerta

Parafuso Unido 15mm
Tornillo Unién 15mm

084G 16x|H
Cavilha 8x25mm Prego 10x10mm
Cinta 8x25mm Clavo 10x10mm
Dowel 8x25mm Nail 10x10mm Hal
= 02«L 02x|M

e

Bucha plastica 8mm
Bucha de plastico 8mm
8mm plastic bushing

Dobradica metal 35mm Alta
Bisagras metalicas 35mm Alta|
Metal hinge 35mm High

O1x

Puxador Alum. MOV 595mm
Tirador Alum. MOV 595mm

ndle Alum. MOV 595mm

PVC Door Stop
|

Kit Pistdo a Gas 60N
Kit Piston a Gas 60N
60N Gas Piston Kit

oJ

Union Screw 15mm
¢ 02«

— f

Calgo metal Super Alto 8mm

Calzado metalico Super Alto 8mm
Super 8mm metal chock

Suporte de fixacdo
Soporte de fijacion

Mounting bracket

ll@u 02x|N

——

Protec&o para cantoneira
Angulo de proteccién
Protection angle

02,{0O

O1x

Saché de cola
Bolsa de pegamento
Glue bag

044R

ol

|/Adesivo tapa parafuso 10mm|
Adhesivo tapon de tornillo 10mm
Bolt cover adhesive 10mm

Parafuso Unido 30mm
Tornillo Unién 30mm
Union Screw 30mm

03x|S
[

Parafuso 3,5x12mm CHT.
Tornillo 3,5x12mm CHT.
Screw 3,5x12mm CHT.

014

‘-\-___ht_“__\t

Puxador MOV4083 - 591mm
Tirador MOV4083 - 59Tmm

MOV4083 - 591mm Handle

T ﬁ j Olx

Kit Ponteira Plastica MOV4083
Kit de punta de plastico MOV4083
Plastic Tip Kit MOV4083

(o

i

somente quando este moddulo for
acoplado a outro médulo componivel
Henn.

O parafuso (Q) deve ser usada)

v

( Somente para (C77-139) )

C

Solo para (C77-139)

D

€

Only for (C77-139)

D

Para fixar o moével na parede usar o suporte de fixacdo (M), o parafuso

) 6,5x14mm FLA (C), a Bucha 8mm (L) e o parafuso 5,0x50mm FLA (A).

otro médulo componible Henn.

_
( . L )
8 El tornillo (Q) se debe utilizar sélo
cuando el médulo esta conectado a

_

Para conectar el mévil a la pared con el soporte (M), tornillo 3,5 x14mm
FLA (C), el casquillo de 8 mm (L) y el 5,0 xX50mm tornillo FLA (A).
.

(=

s ™
,,3 The screw (Q) should be used only

when this module is attached to|| 15 fix the furniture to the wall use the fixing bracket (M), the 3.5x14mm

@ another Henn modular module. fLA (C) screw, the 8mm bushing (L) and the 5.0x50mm FLA screw (A).




ITM/C78- Rev.003

Mondai - SC

Ei@movei

Ind. e Com. de Mdveis Henn

- Brasil

(8+55 49 3674.3500

shenn

www.henn.com.br

INSTRUCOES DE
MONTAGEM

INSTRUCCIONES DE MONTAJE
ASSEMBLY INSTRUCTIONS

'BALCAO 2 PORTAS 600MM CONNECT |
BALCON 2 PUERTAS 600MM CONNECT | BALCONY 2 DOORS 600MM CONNECT

' C78-35 Duna/Cristal
C78-42 Fendi

C78-139 Off White

Requisitos para montagem
Requisitos para la montaje
Assembly Requirements

¥

2 .

S]

<
s

Imagens meramente ilustrativas,
ndo acompanha o produto.

Imagenes ilustrativas, no incluidas

con el producto.

Illustrative images, not included
with the product.

Pesos maximos recomendados com carga distribuida
Peso maximo recomendado con la carga distribuida
Recommended maximum weights with evenly distributed.

01 1/1

Lista de Pecas | Lista de piezas | List of parts

Descric¢do |

Descripcion |
Description

01

Base | Base | Base

Medidas (mm) |
Dimensions (mm) |
Size (measurements) (mm)

600x490x15

SISTEMA DE MONTAGEM

O sistema de montagem dos produtos, funciona de acordo com a ordem
crescente dos nimeros indicados no desenho. Ex: 01, 02, 03, 04... até a
conclusdo da montagem.

ASSISTENCIA TECNICA

contato com o Lojista o qual vocé
realizou a compra deste produto e solicitar a assisténcia técnica das pecas
avariadas. A garantia abrange todas as pegas, partes e componentes que

produto

cia técni

relagao a instrugao de

ou ocorrer defeito por

Para solicitacao de Assisténcia Técnica vocé consumidor devera entrar em

eventualmente venham apresentar defeito de fabricacdo no prazo de 03
(trés) meses, contando a partir da entrega do produto ao consumidor, me-
diante nota fiscal de compra. Se houver qualquer alteracso na estrutura do

do

io, ndo sera

assistén-

e
ca gratuita.

ADVERTENCIA

Para limpieza de su movil, use una franela seca o humeda, y no utilice
productos quimicos que puedan dafiar su producto.

SISTEMA DE MONTAJE

del montaje.

El sistema de montaje de los productos funciona de acuerdo con el
orden creciente de los nimeros indicados en el dibujo. Ej.: 01, 02, 03,
04... hasta la i

02 1/1

01 Lateral esquerda | Lateral izq

uierda | Left side

660x490x15

03 1/1

01 Lateral direita | Lateral dere

cha | Right side

660x490x15

04 1/1

01 Prateleira | Estante

| Shelf

568x400x15

05 11

01

Travessa frontal | Travesafio frontal | Front crossbar

568x60x15

06 1/1

01

Travessa traseira | Travesafio trasero | Rear bumper

568x60x15

07 1/1

02

Fundo | Fondo | Bottom

592x341

x3

08 1/1

02

Porta | Puerta | Door

625x296

x15

08 1/1

02 Porta | Puerta | Door (Somen

te para C78-139)

629x296

x15

Ferragens | Herrajes | Hardware

dor/consumidor en relacion con las il
no se prestara asistencia técnica gratuita.

[To clean your
hat may dama

ASISTENCIA TECNICA

Para solicitar Asistencia Técnica, el consumidor debe comunicarse con el
Comercio que usted realiz la compra de este producto y solicita asistencia
técnica para las partes dafiadas. La garantia cubre todas las partes, piezas y
componentes que eventualmente puedan presentar defecto de fabricacién
en el plazo de 03 (tres) meses, contados a partir de la entrega del producto
al consumidor, mediante factura de compra. Si se produce algin cambio en la
estructura del producto o se produce un defecto por negligencia del monta-

our product.

de montaje y

NOTICE
ure, use a dry or wet cloth, and do not use chemicals

ASSEMBLY SYSTEM

the assembly.

The products’ assembly system works according to the increasing order
of the indicated numbers. For example: 01, 02, 03, 04 ... to the end of

TECHNICAL ASSISTANCE

To request Technical Assistance, the consumer must contact the retailer
from whom you purchased this product and request technical assistance
for the damaged parts. The warranty covers all parts, parts and com-
ponents that may eventually present a manufacturing defect within a
period of 03 (three) months, counting from the delivery of the product
to the consumer, by means of a purchase invoice. If there is any change

in the structure of the product or defect occurs due to negligence of the
assembler/consumer in relation to the assembly and handling instruction,

free technical

will not be provided.

'l Parafuso 7,0x40mm CHT.
Tornillo 7,0x40mm CHT.

Screw 7,0x40mm

04x

C

Parafuso 5,0x50mm FLA.
Tornillo 5,0x50mm FLA.
Screw 5,0x50mm FLA.

Parafuso 4,5x50mm CHT.
Tornillo 4,5x50mm CHT.

CHT. Screw 4,5x50mm CHT.

02x

[P

10x

. | Parafuso 3,5x40mm CHT.
Tornillo 3,5x40mm CHT.

E 26

(o>

Parafuso 3,5x14mm FLA.
Tornillo 3,5x14mm FLA.
Screw 3,5x14mm FLA.

| ——

Prego 10x10mm
Clavo 10x10mm
Nail 10x10mm

22x 04

J 05x

Fixador de fundos
Fijador de fondos
Bottom fixer

Cantoneira plastica
Cantonera plastica
Plastic angle brackets

Screw 3,5x40mm CHT.
L ~ 04x

X

Pé 145mm x 42mm
Pie 145mm x 42mm
Foot 145mm x 42mm

Puxador MOV 296mm
Tirador MOV 296mm
MOV 296mm Handle

02N

F 09x

[

Parafuso 3,5x12mm CHT.
Tornillo 3,5x12mm CHT.
Screw 3,5x12mm CHT.

G 04x

=

Parafuso Unido 30mm
Tornillo Unién 30mm
Union Screw 30mm

H

Cavilha 8x25mm
Cinta 8x25mm
Dowel 8x25mm

[Pt - 04y
&
Cal¢o metal médio Omm
Calzén de metal medio Omm
Shim metal middle Omm

F

O 2 04x

»

-

N

Dobradica metal 35mm Colo Baixo
Bisagra de metal 35mm Colo Bajo
Metal hinge 35mm Colo Low.

04«

Batente PVC para Porta
Parada de PVC para Puerta
PVC Door Stop

Bucha de plastico

Bucha plastica 8mm

8mm plastic bushing

O1x O1x

S 01

—

Angulo de proteccién
Protection angle

8mm

Soporte de fijacién
Mounting bracket

Protec¢do para cantoneira

x T l:D
Giz de corregdo

Tiza de correccion
Chalk of correction

02x|U

Saché de cola
Bolsa de pegamento
Glue bag

oV

o

|Adesivo tapa parafuso 10mm|
Adhesivo tapén de tornillo 10omm

04x|X

Adesivo tapa parafuso 177mm
|Adhesivo tapon de tornillo 17mm

Bolt cover adhesive 10mm

Bolt cover adhesive 17mm

02x

‘—1_\\;__“\‘

Puxador MOV4083 - 292mm
Tirador MOV4083 - 292mm
MOV4083 - 292mm Handle

O parafuso (G) deve ser usada)
somente quando este moédulo for
acoplado a outro médulo componivel
Henn. y,

Para fixar o moével na parede usar o suporte de fixagdo (R), o parafuso
3,5x14mm FLA (E), a Bucha 8mm (Q) e o parafuso 5,0x50mm FLA (B).

Kit Ponteira

T

Kit de punta de plastico MOV4083|
Plastic Tip Kit MOV4083

Plastica MOV4083

El tornillo (G) se debe utilizar sélo)
cuando el mdédulo estd conectado a

otro médulo componible Henn. )

Para conectar el mévil a la pared con el soporte (R),
FLA (E), el casquillo de 8 mm (Q) y el 5,0 xX50mm tornillo FLA (B).

\

tornillo 3,5 x14mm ( Somente para (C78-139) )

C

N
The screw (G) should be used only
when this module is attached to
another Henn modular module.

J

Solo para (C78-139)

D

C

Only for (C78-139)

D

To fix the furniture to the wall use the mounting bracket (R), the 3.5x14mm
FLA (E) screw, the 8mm bushing (Q) and the 5.0x50mm FLA screw (B).




‘ @ _ _ i i i i i i i @ i i i i i i i © ITM/C78-

4 N\
Esse tampo é opcional e é vendido separadamente (C903-33).|

) | |

H e N

Esta vez es opcional y se vende por separado (C903-33).
- J

I — e ™
This top is optional and is sold separately (C903-33).

J

- AN

FARCERN
( Somente para (C78-139) )

( solopara(c7s-139) )

(_ onlyfor(c7s-139) )

-
—
X zY

(Vl’deo: Instalar e regular Dobradigas )

( Video: Instale y ajuste las bisagras )

( Video: Install and adjust hinges )




/~ ITM/C85 - Rev.003

Ind. e Com. de Méveis Henn INSTRUCOES DE

Mondai - SC - Brasil

MONTAGEM
(M+55 49 3674.3500
© B@moveishenn INSTRUCCIONES DE MONTAJE
www.henn.com.br ASSEMBLY INSTRUCTIONS

BALCAO PARA FORNO DE EMBUTIR CONNECT | BALCON PARA HORNO EMPOTRADO CONNECT |
BALCONY FOR BUILT-IN OVEN CONNECT -

Referéncia/Cor

[] C85-23 - Duna

[] C85-35 - Duna/Cristal
[] C85-139 Off White

Requisitos para montagem
Requisitor para la montaje
Assembly Requirements

¥
A,
S

S

s,

Imagens meramente ilustrativas
Imagenes meramente ilustrativas
Images for illustration only

Pesos maximos recomendados com carga distribuida AVISO
Peso maximo recomendado con la carga distribuida Para limpeza de seu movel, use uma flanela seca
Recommended maximum weights with evenly distributed. |ou umedecida, e ndo utilize produtos quimicos que
possam danificar seu produto.

Medidas (mm) | SISTEMA DE MONTAGEM
Dimensions (mm) | O sistema de montagem dos produtos, funciona
Size (measurements) de acordo com a ordem crescente dos numeros
(mm) indicados no desenho. Ex: 01, 02, 03, 04... até a
conclusdo da montagem.

Lista de Pecas | Lista de piezas | List of parts

Descricéo |
Descripcién |

Description

oo Base | Base | Base SO0xAS
02 1/1 01 Lateral esquerda | Lateral izquierda | Left side 660x490x15 Para limpieza de su movil, use una franela seca o
— - - humeda, y no utilice productos quimicos que puedan
03 | 11 o1 Lateral direita | Lateral derecha | Right side 660x490x15 dafiar su producto.

o4 | 11 o1 Travessa frontal | Travesaio frontal | Front crossbar 769x60x15
N - El sistema de montaje de los productos funciona
05 1/1 01 Travessa traseira | Travesafio trasero | Rear bumper 769x60x15 de acuerdo con el orden creciente de los nimeros
" " - n indicados en el dibujo. Ej.: 01, 02, 03, 04... hasta la

o6 | 11 | o2 Vista Frontal Maior | Vista frontal mas grande | Larger 798x134x15 conclusién del montaje.

Front View

07 | 11 02 Vista Lateral | Vista lateral | Side view 402x104x15 To clean your furniture, use a dry or wet cloth, and

do not use chemicals that may damage your product.

o8 | 11 02 Travessa Sustentacdo | Placa de soporte | Support Plate 420x124x25
09 | 11 02 Fundo | Fondo | Bottom 793x312x3

ASSEMBLY SYSTEM

The products’ assembly system works according to
the increasing order of the indicated numbers. For
example: 01, 02, 03, 04 ... to the end of the assembly.

Ferragens | Herrajes | Hardware

A 04+]B o1C 034D 08x|E || 504F 07+|G 04xH
Parafuso 7,0x40mm CHT. | Parafuso 5,0x50mm FLA. | Parafuso 4,5x50mm CHT. | Parafuso 3,5x40mm CHT. | Parafuso 3,5x14mm FLA. | Parafuso 3,5x12mm CHT. Parafuso Unido 30mm Cavilha 8x25mm
Tornillo 7,0x40mm CHT. | Tornillo 5,0xX50mm FLA. | Tornillo 4,5x50mm CHT. | Tornillo 3,5x40mm CHT. Tornillo 3,5x14mm FLA. Tornillo 3,5x12mm CHT. Tornillo Unién 30mm Cinta 8x25mm
Screw 7,0x40mm CHT. Screw 5,0x50mm FLA. Screw 4,5x50mm CHT. Screw 3,5x40mm CHT. Screw 3,5x14mm FLA. Screw 3,5x12mm CHT. Union Screw 30mm Dowel 8x25mm
20+|J 02K ,@ 04x|L 04xM % 16N 04« 01 04
1y
| |mmmm 8 2y O
k_/ \/
Prego 10x10mm Parafuso 4,0x25mm CHT. Cantoneira plastica Pé 145mm x 42mm Conector de Montagem Suporte metal Perfil “H” 785mm [Adesivo tapa parafuso 10mm|
Clavo 10x10mm Tornillo 4,0x25mm CHT. Cantonera plastica Pie 145mm x 42mm Conector de montaje Soporte metélico Perfil “H” 785mm Adhesivo tapén de tornillo 10mm|
Nail 10x10mm Screw 4,0x25mm CHT. Plastic angle brackets Foot 145mm x 42mm Mounting Connector Metal support Profile “H” 785mm Bolt cover adhesive 10mm
Q oix|R 7l 0[S O[T 03x|U O1x
Bucha plastica 8mm Suporte de fixagdo Protecdo para cantoneira Giz de corregao Saché de cola
Bucha de plastico 8mm Soporte de fijacién Angulo de proteccién Tiza de correccién Bolsa de pegamento
8mm plastic bushing Mounting bracket Protection angle Chalk of correction Glue bag

O parafuso (G) deve ser usada)
somente quando este mddulo for
acoplado a outro médulo componivel
Henn. J

El tornillo (G) se debe utilizar sélo)

cuando el médulo esta conectado a|| para conectar el movil a la pared con el soporte (R), tornillo 3,5 x14mm
otro mdédulo componible Henn. ) \FLA (E), el casquillo de 8 mm (Q) y el 5,0 x50mm tornillo FLA (B). )

Para fixar o moével na parede usar o suporte de fixagcdo (R), o parafuso

3,5x14mm FLA (E), a Bucha 8mm (Q) e o parafuso 5,0x50mm FLA (B).
\_ J

The screw (G) should be used onIQ

when this module is attached to|| 14 fix the furniture to the wall use the mounting bracket (R), the 3.5x14mm
another Henn modular module. FLA (E) screw, the 8mm bushing (Q) and the 5.0x50mm FLA screw (B).
\

J /1 )




4 ITM/C85- \

~

U Utilizar o saché de cola (U) em todas
&*P as cavilhas (H) do produto.
H %

jﬁ | —==D <P Con el pegamento sobre (U) en todos

P—=»D="| H los pernos (H) producto.

P> Use the glue sachet (U) on all the

| pegs (H) of the product.
A\

EEsse tampo é opcional e é vendido separadamente (C904-33)J

( Esta vez es opcional y se vende por separado (C904-33). ]
[ This top is optional and is sold separately (C904-33). ]

E ATENCAO: Por questdo de se-
guran¢a, recomendamos a hao
utilizagdo do Fundo (12) caso o
espago seja utilizado por forno
embutido, dessa forma, havera
melhor propagag¢ao do calor,
evitando danos em seu mével.

)

\2




/1TM/C428- Rev.005

Ind. e Com. de Mdéveis Henn
Mondai - SC - Brasil

+55 49 3674.3500

El @moveishenn
www.henn.com.br

INSTRUCOES DE
MONTAGEM

INSTRUCCIONES DE MONTAJE
ASSEMBLY INSTRUCTIONS

Referéncia/Cor

[] c428-23 - Duna

[] C428-139 - Off White
Requisitos para montagem

Requisitos para la montaje
Assembly Requirements

¥
Q,

KA

el

producto.

Imagens meramente ilustrativas, nao
acompanha o produto.
Imégenes ilustrativas, no incluidas con

lllustrative images, not included with
the product.

Lista de Pegas | Lista de piezas | List of parts

Pesos maximos recomendados com carga distribuida
Peso maximo recomendado con la carga distribuida
Recommended maximum weight with distributed load.

Aéreo Micro-ondas 600mm Connect | Aire Microondas 600mm Connect |
Aerial Microwave 600mm Connect

Descrigdo | Medidas (mm) |
Descripcién | Dimensions (mm) |
Description Size (measurements) (mm)
o1 1/1 o1 Base | Base | Base 570x400x25
02 N 02 Lateral Direita Esquerda | Lateral Derecha lIzquierda | Right Side Left 425x310x15
03 1/1 o1 Tampo | Tapa | Top 600x310x15
04 1 o1 Fundo | Fondo | Bottom 594x427x3

Ferragens | Herrajes | Hardware

Parafuso 5,0x50mm FLA.
Tornillo 5,0xX50mm FLA.
Screw 5,0x50mm FLA.

B

par

Parafuso 3,5x40mm CHT.
Tornillo 3,5x40mm CHT.
Screw 3 5x40mm CHT.

08,[C 18D
| e =

Prego 10x10mm
Clavo 10x10mm

II 04x

Parafuso 3,5x14mm FLA.
Tornillo 3,5x14mm FLA.
Screw 3,5x14mm FLA.

Cavilha 8x25mm
Cinta 8x25mm
Dowel 8x25mm

s

Bucha plastica 8mm
Bucha de plastico 8mm
8mm plastic bushing

K

= m—

Parafuso Unido 30mm
Tornillo Unién 30mm
Union Screw 30mm

024G

024

Suporte de fixacdo
Soporte de fijacion
Mounting bracket

Nail 10x10mm
02«1

S—

Protecdo para cantoneira
Angulo de protecciéon
Protection angle

02xH

Saché de cola
Bolsa de pegamento
Glue bag

oJ

|IAdesivo tapa parafuso 10mm|
Adhesivo tap6n de tornillo 10mm

Bolt cover adhesive 10mm

ol

O parafuso (K) deve ser
somente quando este moddulo for
acoplado a outro médulo componivel

Henn.

usada)

Para fixar o mével na parede usar o suporte de fixagdo (G), o parafuso
3,5x14mm FLA (D), a Bucha 8mm (F) e o parafuso 5,0x50mm FLA (A). )

<
,/‘

El tornillo (K) se debe utilizar solo
cuando el médulo esta conectado a
otro médulo componible Henn.

Para conectar el mévil a la pared con el soporte (G), tornillo 3,5 x14mm
FLA (D), el casquillo de 8 mm (F) y el 5,0 x50mm tornillo FLA (A).

S

g/

4 The screw (K) should be used onIy
when this module
another Henn modular module.

is attached to

VAN
|(
.

To fix the furniture to the wall use the fixing bracket (G), the 3.5x14mm
FLA (D) screw, the 8mm bushing (F) and the 5.0x50mm FLA screw (A).
& J




ITM/C428- "\

Para limpeza de seu movel, use uma flanela seca ou umedecida, e
no utilize produtos quimicos que possam danificar seu produto.

SISTEMA DE MONTAGEM
O sistema de montagem dos produtos, funciona de acordo com a
ordem crescente dos numeros indicados no desenho. Ex: 01, 02,
03, 04... até a conclusdo da montagem.
ASSISTENCIA TECNICA
Para solicitacao de Assisténcia Técnica vocé consumidor devera en-
trar em contato com o Lojista o qual vocé
realizou a compra deste produto e solicitar a assisténcia técnica das
pecas avariadas. A garantia abrange todas as pecas, partes e compo-

nentes que venham api defeito de

no prazo de 03 (trés) meses, contando a partir da entrega do produto
ao consumidor, mediante nota fiscal de compra. Se houver qualquer
alteracdo na estrutura do produto ou ocorrer defeito por negligén-
cia do momador/consumldor em relacao a instrucdo de montagem
e n&o sera fornecid: técnica gratuita.
ADVERTENCIA
vil, use una franel
cos que puedan d

,eca o humeda, y no
r su product:

pieza de su
e productos qu

SISTEMA DE MONTAJE
El sistema de montaje de los productos funciona de acuerdo con
el orden creciente de los nimeros indicados en el dibujo. Ej.: O1,
02, 03, 04... hasta la conclusién del montaje.

ASISTENCIA TECNICA

Para solicitar Asistencia Técnica, el consumidor debe comunicarse con
el Comercio que usted realizé la compra de este producto y solicita
asistencia técnica para las partes dafiadas. La garantia cubre todas las
partes, piezas y componentes que eventualmente puedan presentar
defecto de fabricacion en el plazo de 03 (tres) meses, contados a
partir de la entrega del producto al consumidor, mediante factura de
compra. Si se produce algin cambio en la estructura del producto

4 N\ o se produce un defecto por negli del
en relacion con las instrucciones de montaje y manipulacién, no se

Utilizar o saché de cola (1) em prestard asistencia técnica gratuita

| todas as cavilhas (E) do produto. m“%ﬁm

N < ASSEMBLY SYSTEM
4 N\ The products’ assembly system works according to the increasing
order of the indicated numbers. For example: 01, 02, 03, 04 ... to

. Con el pegamento sobre (U) en the end of the assembly.
TECHNICAL ASSISTANCE
E todos los pernos (E) producto.

To request Technical Assistance, the consumer must contact
the retaller from whom you purchased this product and request

- I\ J for the parts. The warranty covers
all parts, parts and components that may eventually present a
Ve 0\ manufacturing defect within a period of 03 (three) months, count-

ing from the delivery of the product to the consumer, by means

of a purchase invoice. If there is any change in the structure of

the product or defect occurs due to negligence of the assembler/

consumer in relation to the assembly and handling instruction, free
will not be .

—— | | Use the glue sachet (U) on all the
pegs (E) of the product.




/" ITM/C903- Rev.000

Mondai - SC - Brasil
M+55 49 3674.3500

El@moveishenn
www.henn.com.br

Ind. e Com. de Méveis Henn

INSTRUCOES DE
MONTAGEM

INSTRUCCIONES DE MONTAJE
ASSEMBLY INSTRUCTIONS

[] €903-23 Duna
[] €903-114 Calcare

Requisitos para montagem
Requisitor para la montaje
Assembly Requirements

Y

QG

o

S

Imagens meramente ilustrativas
Imagenes meramente ilustrativas
Images for illustration only

02

Lista de Pecas | Lista de piezas | List of parts

Tampo para Balcdo 600mm | Tablero para Balcén 600mm | Counter Top 600mm

Medidas (mm) |
Dimensions (mm) |
Size (measurements)

Description )
o1 11 01 Tampo | Tapa | Top 600x533x25
02 1 01 Rodatampo | Rodatampo | Rodatampo 600x45x25

Ferragens | Herrajes |

Hardware

02x

Parafuso 4,5x50mm CHT.
Tornillo 4,5x50mm CHT.
Screw 4,5x50mm CHT.

i ﬂl
Parafuso 3,5x14mm FLA.

Tornillo 3,5x14mm FLA.
Screw 3,5x14mm FLA.

08xC

04x

Cantoneir plastica
Cantonera plastica
Plastic angle brackets

AVISO

Para limpeza de seu mdvel, use uma
flanela seca ou umedecida, e né&o
utilize produtos quimicos que possam
danificar seu produto.

SISTEMA DE MONTAGEM

O sistema de montagem dos produtos,
funciona de acordo com a ordem
crescente dos numeros indicados no
desenho. Ex: 01, 02, 03, 04... até a
conclusdo da montagem.

ADVERTENCIA

Para limpieza de su movil, use una
franela seca o humeda, y no utilice
productos quimicos que puedan danar
su producto.

SISTEMA DE MONTAJE

El sistema de montaje de los productos
funciona de acuerdo con el orden
creciente de los numeros indicados en
el dibujo. Ej.: 01, 02, 03, 04... hasta la
conclusién del montaje.

NOTICE

To clean your furniture, use a dry or
wet cloth, and do not use chemicals
that may damage your product.

ASSEMBLY SYSTEM

The products’ assembly system works
according to the increasing order of the
indicated numbers. For example: 01, 02,
03, 04 ... to the end of the assembly.

N

Estas ferragens constam no Pacote do respectivo Balcdo.
Estos herrajes constan en el Paquete del respectivo Balcén.

These hardware are included in the Package of the respective Counter.




€

Esse tampo é opcional e é vendido separadamente

ITM/C903- \

Esta vez es opcional y se vende por separado

Yo Ya

This top is optional and is sold separately

—

Exemplo de como fixar o Tampo no produto.

Ejemplo de la fijacion de la tapa sobre el producto.

Example of fixing the lid on the product.

—




/" ITM/C908- Rev.000

Ind. e Com. de Mdéveis Henn
Mondai - SC - Brasil

@+55 49 3674.3500

El@moveishenn
www.henn.com.br

INSTRUCOES DE
MONTAGEM

INSTRUCCIONES DE MONTAJE
ASSEMBLY INSTRUCTIONS

[] €908-23 Duna
[] C908-33 Nero
[[] €908-114 Calcare
Requisitos para montagem

Requisitor para la montaje
Assembly Requirements

Imagens meramente ilustrativas
Imagenes meramente ilustrativas
Images for illustration only

Lista de Pecas | Lista de piezas | List of parts

Medidas (mm) |
Dimensions (mm) |
Size (measure-
ments) (mm)

800x533x25

Caixa Qtd
Item Caja Ctd
Box  Qty

Description

o1 11 01 Tampo | Tapa | Top

Ferragens | Herrajes | Hardware

A ﬂ 08xB @ 04x

@
.
Parafuso 3,5x14mm FLA. Cantoneira plastica
Tornillo 3,5x14mm FLA.

Cantonera plastica
Screw 3,5x14mm FLA. Plastic angle brackets

Estas ferragens constam no Pacote do respectivo Balcdo.
Estos herrajes constan en el Paquete del respectivo Balcén.

These hardware are included in the Package of the respective Counter.

Tampo Cooktop 800mm | Tampo Cooktop 800mm | Cooktop top 800mm

AVISO

Para limpeza de seu mdvel, use uma
flanela seca ou umedecida, e né&o
utilize produtos quimicos que possam
danificar seu produto.

SISTEMA DE MONTAGEM

O sistema de montagem dos produtos,
funciona de acordo com a ordem
crescente dos numeros indicados no
desenho. Ex: 01, 02, 03, 04... até a
conclusdo da montagem.

ADVERTENCIA

Para limpieza de su movil, use una
franela seca o humeda, y no utilice
productos quimicos que puedan danar
su producto.

SISTEMA DE MONTAJE

El sistema de montaje de los productos
funciona de acuerdo con el orden
creciente de los numeros indicados en
el dibujo. Ej.: 01, 02, 03, 04... hasta la
conclusién del montaje.

NOTICE

To clean your furniture, use a dry or
wet cloth, and do not use chemicals
that may damage your product.

ASSEMBLY SYSTEM

The products’ assembly system works
according to the increasing order of the
indicated numbers. For example: 01, 02,
03, 04 ... to the end of the assembly.




€

Esse tampo é opcional e é vendido separadamente

ITM/C908- \

Esta vez es opcional y se vende por separado

This top is optional and is sold separately

Exemplo de como fixar o Tampo Cooktop no produto.

Ejemplo de cémo fijar el Tablero Cooktop en el producto.

Example of how to secure the Cooktop Top to the product.

01




